1
- B CERIN V\/ HINGTQ@JLHHFH—: I’B

WA TERSIT{‘M

= fise & on]
Sl e
tOZAUK

UMEP.éR NQG f

}'
> &

\\"_J

IKESHA

INRY N8

‘a_| IBROWNT

JDEER {N

o10NAL PLANNING

/
S ®
M - e 5
v RACINGE B ety 0. || )
TKENOSHA| | ¢\ ®O. )
& PP = ¢
& pEs PL AINES| £ 3 l[ ;"’ @\ &
G co -|‘grs_4‘i=@*—‘:\-—-_i :
-

| | il ) €




SOUTHEASTERN WISCONSIN

REGIONAL PLANNING COMMISSION

KENOSHA COUNTY

Leon T. Dreger
Thomas J. Gorlinski
Sheila M. Siegler

MILWAUKEE COUNTY

Daniel J. Diliberti
William Ryan Drew
Patrick Marchese

OZAUKEE COUNTY

Leroy A. Bley

Thomas H. Buestrin,
Treasurer

Elroy J. Schreiner

WAUKESHA COUNTY

Duane H. Bluemke
Robert F. Hamilton
Paul G. Vrakas

RACINE COUNTY

David B. Falstad, Chairman
[...]
sewer service areas located within the watershed of minor streams and direct
drainage area tributary to Lake Michigan.

With regard to the point source plan element related to the watershed of minor
streams and direct drainage area to Lake Michigan, the most significant recom-
mendations in the initial plan and the most significant implementation actions
are related to the Milwaukee Metropolitan Sewerage District's water pollution
abatement program. This program includes: rehabilitation of the sanitary sewer
system; construction of relief sewers; improvement and expansion of the Jones
Island and South Shore sewage treatment plants; provision of large subterranean
conveyance and storage-deep tunnel facilities to contain separate and combined
sewer peak flows in excess of the capacity of the sewerage system; development
of a solids management program; and provision of trunk sewers to serve the
various communities comprising the District service area. As of 1993, the
District's pollution abatement program was nearing completion, with the deep
tunnel system expected to be online during 1994.

It should be noted that, during 1995, the Milwaukee Metropolitan Sewerage
District initiated work on an update of its Section 201 sewerage facility plan!
for the entire Milwaukee metropolitan service area. The update will have a plan
year 2010, the same as the update of the regional plan. It is recommended that
the facility plan re-examine certain system level decisions that were made in
the past including trunk sewer needs, and the cost-effectiveness of retaining
the one remaining small sewage treatment plant in the Milwaukee metropolitan
area--the City of South Milwaukee plant. The resultant sewerage facilities plan
update is intended, then, upon its adoption by all of the agencies concerned to
constitute an amendment to the regional water quality management plan herein

! Milwaukee Metropolitan Sewerage District, MMSD Wastewater System Plan, June
1980.

-390-



presented. Such an amendment could impact on the facilities within the water-
shed of minor streams and direct drainage area tributary to the Lake Michigan
watershed.

Public and Private Wastewater Treatment Systems and Sewer Service Areas
Existing Conditions and Status of Plan Implementation: In 1975, there were
eight public sewage treatment plants located in the watershed of minor streams
and direct drainage area tributary to Lake Michigan, as shown on Map IX-3. The
Milwaukee Metropolitan Sewerage District (MMSD) Jones Island and South Shore
plants, the Cities of Port Washington, South Milwaukee, Racine, and Kenosha
sewage treatment plants, and the North Park Sanitary District sewage treatment
plants discharged directly or indirectly through harbors to the coastal waters
of Lake Michigan. The Pleasant Park Utility Company plant discharged to Lake
Michigan via a drainage ditch. Of these eight plants, the plants operated by
the North Park Sanitary District and Pleasant Park Utility Company were aban-
doned after 1975, as recommended in the initial plan. The status of implementa-
tion in regard to the abandonment, upgrading and expansion, and construction of
the public and private sewage treatment plants in the watershed of minor streams
and direct drainage area tributary to Lake Michigan, as recommended in the
initial regional water quality management plan, is summarized in Table IX-3.

As can be seen by review of Table IX-3, full implementation of the initial plan
would provide for the upgrading, as needed, of three plants--the Milwaukee
Metropolitan Sewerage District Jones Island and South Shore Plants, and the City
of South Milwaukee plant. The initial plan also included recommendations for
the expansion of the City of Kenosha, City of Racine, and City of Port Washing-
ton sewage treatment plants, as well as the abandonment of the North Park
Sanitary District and Pleasant Park Utility Company plants. Implementation of
these recommendations has been largely completed with the exception of the
upgrading of the City of South Milwaukee plant. No action has yet been taken
with regard to this plant. Selected characteristics of the public sewage
treatment plants currently existing in the watershed are given in Table IX-4.

In addition to the publicly-owned sewage treatment facilities, five private
sewage treatment plants were in existence in 1975 in the watershed of minor
streams and direct drainage area tributary to Lake Michigan. These five plants
served the following land uses: the Chalet-on-the-Lake Restaurant, the Port
Country Club, the Siennadale Motherhouse, the Sisters of Notre Dame Academy
(currently Concordia College), and the Wisconsin Electric Power Company Oak
Creek Plant.

As indicated in Table IX-3, all five of the private sewage treatment plants in
the watershed were recommended to be abandoned in the initial plan. As of 1990,
four of the five plants had been abandoned. As of 1994, the Concordia College
sewage treatment plant was continuing operations.

The initial regional water quality management plan included a set of specific
options to be considered in facilities planning for management of solids gener-
ated at the public and private sewage treatment plants in the watershed of minor
streams and direct drainage area tributary to Lake Michigan. These options
included methods for processing, transportation, and utilization or disposal of
treatment plant solids. As facility plans are prepared, they are reviewed for
conformance with the plan recommendations. Since sludge management planning is
generally carried out as part of the sewage treatment plant facility planning,
implementation of this element of the regional plan generally parallels the

-391-



Table IX-3

IMPLEMENTATION STATUS OF THE INITIAL REGIONAL WATER QUALITY MANAGEMENT PLAN

FOR PUBLIC AND PRIVATE SEWAGE TREATMENT PLANTS IN THE
WATERSHED OF MINOR STREAMS AND DIRECT DRAINAGE AREA

TRIBUTARY TO LAKE MICHIGAN: 1990

e — ]
Public Sewage Disposal of Effluent ' Plan Implementation
Treatment Plants Recommendation Status
City of Renosha Lake Michigan Expand Partially competed®
Milwaukee Metropolitan Sewerage Lake Michigan via Upgrade Construction underway
District-Jones Island Plant Milwaukee outer harbor
Milwaukee Metropolitan Lake Michigan Upgrade Construction underway
Sewerage District-
South Shore Plant
City of Port Washington Lake Michigan Expand Construction underway
City of Racine Lake Michigan Expand Partially completed,
construction underway for
additional plant
improvements, including
equalization basinb
City of South Milwaukee Lake Michigan Upgrade No action

North Park Sanitary District

Pleasant Park Utility Company

Lake Michigan

Lake Michigan via
drainage ditch

Abandon plant
Abandon plant

Plant abandoned (1988)
Plant abandoned (1990)

Private Sewage
Treatment Plants

Chalet-on-the-Lake Restaurant
?ort Country Club®

Siennadale Motherhouse
Concordia Univers:ltyd

Wisconsin Electric Power
Company-Oak Creek Plant

Lake Michigan
Soil absorption
Bartlett Creek
Lake Michigan
Lake Michigan

Abandon plant
Abandon plant
Abandon plant
Abandon plant
Abandon plant

Plant abandoned (1981)
Plant abandoned (1980)
Plant abandoned (1990)
No action

Plant abandoned (1986)

8Plant expansion was completed in 1994,

b Plant expansion was completed in 1991.

€ Most recently known as the Squires Country Club.

d Formerly Sisters of Notre Dame Academy.

Source: SEWRPC.

392




£6¢

Table IX-4

SELECTED CHARACTERISTICS OF EXISTING PUBLIC SEWAGE

TREATMENT PLANTS IN THE WATERSHED OF MINOR STREAMS AND DIRECT DRAINAGE AREA TRIBUTARY TO LAKE MICHIGAN: 1990
1990 1990 Name of
Estimated Estimated Date of Receiving
Total Area Total Construction Major Sewage Water to which WPDES Perumit
Name of Public Sewage Served Population and Major Treatment Effluent is Expiration
Treatment Plant (square mile) Served Modification Unit Processes® Disposed Date
City of Kenosha 20.0 88,800 1941, 1967, 1984 Clarification, phosphorus Lake Michigan 6/30/98
removal, activated sludge,
clarification, chlorination,
dechlorination
Milwaukee Metropolitan 1925, 1935, 1969, Phosphorus removal, activated Lake Michigan 3/31/99
Sewrage District- 1970, 1990 sludge, clarification, via Milwaukee
Jones Island Plant chlorination, dechlorination outer harbor
255.4 1,036,000
Milwaukee Metropolitan 1969, 1974, 1990 Clarification, activated Lake Michigan 3/31/99
Sewerage District- sludge, clarification,
South Shore Plant phosphorus removal,
chlorination, dechlorination
City of Port Washington 2.5 9,300 1956, 1972, 1990 Activated sludge, contact Lake Michigan 6/30/97
stabilization, clarification,
phosphorus removal, ultraviolet
disinfection
City of Racine 32.25 124,400 1938, 1967, 1977, Equalized basin, clarification, | Lake Michigan 6/30/96
1989 phosphorus removal, activated
sludge, chlorination
City of South Milwaukee 4.8 21,000 1937, 1952, 1962, Activated sludge, Lake Michigan 6/30/97

1972, 1985

clarification, phosphorus
removal, chlorination




ho6E

Table IX-4 (continued)

Hydraulic Loading (wgd) BOD5S Loading (pounds per day) Suspended Solids Loading (pounds per day)
Existing Existing Existing
Number of Months Number of Months
Nugber of Months in in 1990 in Which in 1990 ia Which
1990 in Which the the Monthly the Monthly
Maximum Design Monthly Average Maximum Design Average Flow Maxigum Design Average Flow
Neme of Public Sewage Average Moathly A g! Flow E: ded the Average Monthly Average Exceeded the Average Monthly Average | Exceeded the
Treatment Plant Anoual Average Annual Design Capacity Annual Average Annusl Design Capacity Annual Average Annual Design Capscity
City of Kenosha 23.02 35.09 28.6° 1 16,907 20,474 29,700 0 24,647 34,445 34,300 1
Milwaukee Metropolitan 123.00 139.30 200.0 0 268,757 307,551 323,600 ] 273,760 388,564 332,000 2

Sewerage Discrict-~
Jones Island Plant

Milwaukee Metropolitan 101.00 158.00 150.0 1 118,66 141,987 265,000 0 152,089 196,434 265,000 ]
Sewerage District-
South Shore Plant

City of Port Washington 1.42 1.72 3.1 0 1,803 2,231 4,315 0 2,237 2,737 5,386 0
City of Racine 28.80 43.90 30.04 3 23,212 26,374 61,300 0 32,887 41,275 50,000 0
City of South Milwaukee 3.45 5.10 6.0 . 0 3,995 3,642 11,000 0 5,850 9,836 - 0

& In addition,plants typically include headworks and miscellaneous processes such as pumping, flow-metering and sawpling, scresning, and grit removal, as well as sludge handling and disposal facilities.

b Loadings data were obtained from the 1990 Wisconsin Department of Ni 1 R y report of discharge monitoring data.

¢ In 1994, the City of Kenosha completed a ding and expansion project, including 30.0-million gallon equalization and wastewster storage facilities for its sewerage
system, resulting ia a hy lic design cap ’t' o! 28.6 ud on an average annual bnin and 68 mgd on a wet weather average basis.

d In 1994, the City of Racine was preparing facility planning for sewerage systes upgrading and expansion.

Source: Wisconsia Department of Natural Resources and SEWRPC.



municipal and private treatment plant implementation described above. One of the
principal recommendations under this plan element concerns the preparation of a
plant-specific sludge management plan. Since 1977, the Department of Natural
Resources has included, as a part of the discharge permitting process, the
requirement that the designated management agencies develop and submit a sludge
management report. In addition, the permit requires that, upon approval and
implementation of the sludge management plan, records be maintained of sludge
application sites and quantities, and that the sites be monitored for adverse
environmental, health, or social effects that may be experienced due to sludge
disposal. At the present time, such reports have been prepared and submitted to
the Department, or are under preparation, for all of the public and private
sewage treatment plants currently within the watershed.

The initial regional water quality management plan recommended that all of the
sanitary sewer service areas identified in the plan be refined and detailed in
cooperation with the local units of government concerned. There were nine sewer
service areas identified within, or partially within, the watershed of minor
streams and direct drainage area tributary to Lake Michigan: Belgium, Lake
Church, Port Washington, Mequon, Milwaukee Metropolitan Sewerage District
(MMSD), South Milwaukee, Racine, Kenosha, and Pleasant Park. Currently, all of
these areas, with the exception of the Milwaukee Metropolitan Sewerage Dis-
trict? and the Lake Church sewer service areas, have undergone refinements as
recommended. The boundaries of the sewer service areas as refined through 1993
are shown on Map IX-3. Table IX-5 lists the plan amendment prepared for each
refinement and the date the Commission adopted the document as an amendment to
the regional water quality management plan. The table also identifies the
original service area names and the relationship of these service areas to the
service areas names following the refinement process. The planned sewer service
area in the, as refined through 1993, totals about 49 square miles, or about 53
percent of the total watershed area, as shown in Table IX-5.

Current Plan Recommendations: The current point source plan element recommen-
dations provide for the continued operation with expansion and upgrading, as
necessary, of the City of Kenosha, City of Port Washington, City of Racine, City
of South Milwaukee, and MMSD Jones Island and South Shore sewage treatment
plants. Estimated approximate dates for beginning facility planning for the
expansion and upgrading of existing sewage treatment plants are indicated in
Table IX-6. This recommendation regarding plant facility upgrading and expan-
sion as needed, also applies to the treatment plant solids management element
for the six public sewage treatment plants recommended to be retained.

With regard to the two treatment plants operated by the Cities of Racine and
Kenosha, further consideration should be given to evaluating a potential change
in the recommendations set forth in the initial plan. That potential change is
proposed based upon the findings of 1992 sanitary sewerage and water supply
system plans which were completed for the greater Racine and greater Kenosha
areas. The findings and recommendations of the planning work for the former are
contained in a report prepared by Alvord, Burdick & Howson, entitled A Coordi-
nated Sanitary Sewer and Water Supply System Plan for the Greater Racine Area,

2As of September 1994, the sewer service areas for the City of Oak Creek por-
tion of the MMSD sewer service area was refined as set forth in SEWRPC Commu-
nity Assistance Planning Report No. 213, Sanitary Sewer Service Area Plan for

the City of Oak Creek, Milwaukee County, Wisconsin.
-395-




._;.ﬁ . ,l

v
'

o

o AT ¥ -_r“i:.h_r..:.-

RSITY

+

MICHIGAN

LAKE

PORT
WASHINGTON

+=

T

e
7
'I:::
2 \
Sil=
N8 |
> /.'J.r
- 1
ATV
BFEg 2
KEE ME

AICINGAN

LARE

MILWAUKEE

Map IX-3

SEWER SERVICE AREAS AND SEWAGE TREATMENT PLANTS

IN THE WATERSHED OF MINOR STREAMS AND DIRECT
DRAINAGE AREA TRIBUTARY TO LAKE MICHIGAN:1990

e

E]

N

I

MICHIOAN

0

- SHESHCER 3 .

GRAPHIC SCALE

LEGEND

SANITARY SEWER SERVICE AREA (EXISTING)
SANITARY SEWER SERVICE AREA (PLANNED)
EXISTING PUBLIC SEWAGE TREATMENT FACILITY

TO BE RETAINED

EXISTING PRIVATE SEWAGE TREATMENT FACILITY
TO BE RETAINED

EXISTING PRIVATE SEWAGE TREATMENT FACILITY
TO BE ABANDONED |

PRIVATE SEWAGE TREATMENT FACILITY
ABANDONED AFTER 1975

1975 URBAN DENSITY DEVELOPMENT OUTSIDE OF
THE INITIAL PLAN SEWER SERVICE AREA

Source: SEWRPC.

5 & MILES

e s ——— =

CE 24000 32000 FEET 396



THE MINOR STREAMS AND DIRECT. DRAINAGE AREA TRIBUTARY TO LAKE MICHIGAN:

Table IX-5

PLANNED SANITARY SEWER SERVICE AREAS IN

1993

Name of Initially
Defined Sanitary
Sewer Service
Area(s)

Planned Sewer
Service Area
(square miles)

Name of
Refined and
Detailed
.Sanitary
Sewer Service
Area(s)

Date of SEWRPC
Adoption of
Plan Amendment

Plan Amendment